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| Rea2va FEGG527103 T332 4776 26 U L [1.515] 215 891 | 118 | 52 2 1 26 0 1 2 1 32 |1.800
P 11.503] 208 | 882 [ 93 51 2 1 21 0 1 2 1 33
i R22274 FEGR527104 T332 4776 256 U L |1.5150 215 | 891 [ 118 | 52 2 1 26 0 1 2 1 32 1,800
P 11,503] 208 | 882 ( 93 51 2 1 21 0 1 2 1 33
el R22274 FBGR527105 Tla3432)|4776| 26 U L [1.515] 215 | 891 | 118 | 52 2 1 26 0 1 2 1 32 1,800
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R22274 FECGH27106 T 34324776 26 u L 11515] 215 | 891 | 118 | 52 2 1 20 0 1 2 1 32 11.800
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and fine graned steel. B

c oxygen process and Vacuum degassing process were applied .~ This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
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